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TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID : GM37527RA2041    
IC ID : 2739D-BGRADA    
 

 FCC/IC TEST REPORT Report No. : FR710210-01 

 

Remark: There is no more obvious spurious emission except thelistings above. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Test Mode : Mode 6 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
Remark: #3 and #4 Fundamental Signal 
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 FCC/IC TEST REPORT Report No. : FR710210-01 
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 FCC/IC TEST REPORT Report No. : FR710210-01 
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 FCC/IC TEST REPORT Report No. : FR710210-01 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Polarization : Vertical 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
Remark: #3 and #4 Fundamental Signal 
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 FCC/IC TEST REPORT Report No. : FR710210-01 
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 FCC/IC TEST REPORT Report No. : FR710210-01 



 
 
 
 

SPORTON International Inc. Page No. : 103 of 233 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID : GM37527RA2041    
IC ID : 2739D-BGRADA    
 

 FCC/IC TEST REPORT Report No. : FR710210-01 

 

Remark: There is no more obviousl spurious emission except the listings above. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Test Mode : Mode 7 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
Remark: #5 and #6 Fundamnetal Signal 
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 FCC/IC TEST REPORT Report No. : FR710210-01 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Polarization : Vertical 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
Remark: #5 and #6 Fundamental Signal 



 
 
 
 

SPORTON International Inc. Page No. : 110 of 233 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID : GM37527RA2041    
IC ID : 2739D-BGRADA    
 

 FCC/IC TEST REPORT Report No. : FR710210-01 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
 
Remark: There is no more obvious spurious emission except the listings above. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Test Mode : Mode 8 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
Remark: #3 and #4 Fundamental Signal 
 



 
 
 
 

SPORTON International Inc. Page No. : 114 of 233 
TEL : 886-2-2696-2468 Report Issued Date : May 11, 2007 
FAX : 886-2-2696-2255 Report Version : Rev. 03 
FCC ID : GM37527RA2041    
IC ID : 2739D-BGRADA    
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Polarization : Vertical 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
Remark: #3 and #4 Fundamental Signal 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 
 
Remark: There is no more obvious spurious emission except the listings above. 
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 FCC/IC TEST REPORT Report No. : FR710210-01 

 Test Mode : Mode 9 
 Polarization : Horizontal 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #3 and #4 Fundamental Signal 
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